

PHARMACOLOGIC TREATMENTS OF INPATIENTS (≤18 Y/O) WITH CONFIRMED COVID-19 TESTING FOR THE PICU & GENERAL INPATIENT UNIT (GIU)
(This pathway will be reassessed & updated regularly based on experience & emerging data)

Pediatric Patient (≤ 18 Y/O) With Confirmed + COVID-19 Testing
Provide [supportive care w acetaminophen/NSAIDs prn clinician's discretion, prone position](#) & consider COVID-19 pharmacologic treatment criteria for the GIU & PICU

Patients > 18 Y/O should be managed using the [adult treatment protocols](#) - The Pediatric Covid/ID Teams will consult and be the point of contact for ID related COVID questions for ALL patients in the Children's Hospital

[*See Pathway for Multisystem Inflammatory Syndrome in Children \(MIS-C\)](#)

[References](#)

GIU Criteria

- **Requiring:** ≥ 2 L/min NC O₂ for 24-48 hrs without being able to wean **OR**
- **Worsening clinical trajectory** with increasing oxygen support within 24-48 hrs of starting O₂

PICU Criteria

- **Requiring:**
 - Non-invasive vent support
 - Mechanical ventilation **OR**
 - ECMO

For Both PICU & GIU:
May also consider treatment for patients with no oxygen requirement (or lesser degree of resp. support) who have fever and respiratory distress **AND** a history of:
• Congenital cardiac disease, chronic lung disease, immunosuppression and/or other concerning illness

Contact [Pediatric COVID-19 Treatment Team \(PCTT\)](#) if Considering Treatment
(Find PCTT contact in mobile heartbeat - Available from 8am-5pm, ID fellow available for overnight consults & weekends)

If Caregiver & Team Agree to Therapy

For PICU, add quantiferon gold, may start tx before get result

Obtain Baseline EKG & Labwork:
CBC w/diff*, CRP*, Procalcitonin*, Ferritin*, CMP*, Mg*, Troponin, BNP, D-Dimer, Fibrinogen, ESR, PT/PTT, cytokine panel



[Provide Recommended Treatment](#)
1st Line = Remdesivir
([See Recs](#) for Age/Wt Based Dosing, Exclusion Criteria and Considerations on Escalation of Care)

Utilize "COVID-19 Treatment Medications for Pharmacy/ID Provider Entry - Pediatric" Orderset in EPIC

*Priority tests if there is limited blood volume

Consider

- Blood/ETT Cx's prior to antibiotics - yield highest for PICU pts
- Use of antibiotics as per clinical discretion
- Cardiology consult if abnormal EKG/ cardiac enzymes

- **For GIU:** Repeat above labs q24hrs for first 2 hospital days (repeat cytokine panel if transfer to PICU) - discuss need for repeating further labs w/ PCTT based on clinical progression
- **For PICU:** Repeat q12 hrs: CRP, D-Dimer, (Troponin x 3) - Repeat q24 hrs: CBC with diff, CMP, Mg, Ferritin, Procalcitonin, BNP, fibrinogen, PT/PTT - Repeat q 48 hrs: Cytokine panel

- Return to [Inpatient Pathway](#) when ready for discharge for guidance on home care
- Complete treatment course for outpatients as guided by PCTT

[Back To Home](#)

Review potential medication interactions with clinical pharmacist prior to initiation

INFORMATION ON REMDESIVIR	
Indication	<ul style="list-style-type: none"> • If ≥ 12 y/o & ≥ 40kg - Eligible for Yale Clinical Trial* • If < 12 y/o or < 40kg - Obtain via compassionate use* • Emergency use Remdesivir may be considered, depending on the formulation(s) available, if patients are ineligible for clinical trial enrollment or procurement via compassionate use
Dosing	<ul style="list-style-type: none"> • <40 kg: loading dose: 5 mg/kg (max 200 mg) once; then maintenance dose (starting 24 hours after loading dose) of 2.5 mg/kg (max 100 mg) every 24 hours • ≥ 40 kg: loading dose: 200 mg once; then maintenance dose (starting 24 hours after loading dose) of 100 mg every 24 hours • Duration of Therapy: Patients receiving mechanical ventilation and/or ECMO support = 10 days, Patients NOT receiving mechanical ventilation and/or ECMO = 5 days (including loading dose) <ul style="list-style-type: none"> - Duration may be extended to 10 days if clinical improvement is not evident after 5 days
Exclusion Criteria	<ul style="list-style-type: none"> • Participation in any other clinical trial of an experimental treatment for COVID-19 • Concurrent treatment with other agents with actual or possible direct acting antiviral activity against SARS-CoV-2 is prohibited < 24 hours prior to study drug dosing • Evidence of multiorgan failure (severe) • Mechanically ventilated (including V-V ECMO) ≥ 5 days, or any duration of V-A ECMO (severe) • Requiring mechanical ventilation at screening (moderate) (CPAP is accepted) • ALT or AST > 5 x ULN • Creatinine clearance < 50 mL/min (Cockcroft-Gault for ≥ 18 yo and Schwartz for < 18 yo) • Positive pregnancy test • Breastfeeding woman • Known hypersensitivity to the study drug, the metabolites, or formulation excipient
Monitoring	<ul style="list-style-type: none"> • Days 3, 5, 8, 10, and 14 or until discharge (daily while in PICU): • CBC, BUN, creatinine, glucose, total bilirubin, ALT, AST
Side Effects	<ul style="list-style-type: none"> • Not yet FDA approved • Known potential side effects include: elevated transaminases, reversible kidney injury, and hypotension during infusion.

CONSIDER FOLLOWING MEDICATIONS IN DISCUSSION WITH PCTT/RHEUMATOLOGY FOR PATIENTS WITH CONCERNS FOR SEVERE DISEASE/CLINICAL DETERIORATION	
ANAKINRA	4mg/kg SC every 24 hours x 3 doses
METHYLPREDNISOLONE	1mg/kg/dose (Max 40mg) IV every 8 hours x 72 hours - Review extending course/steroid taper with PCTT
Anticoagulation	Consider anticoagulation based on significant elevations in D-Dimers/evidence of thrombosis (agent at discretion of team)

Discuss further recs on exclusion criteria, monitoring/labwork, and side effects with PCTT prior to starting

[*See Pathway](#) for Multisystem Inflammatory Syndrome in Children (MIS-C) Associated with COVID-19

[Back](#)

MORE INFORMATION ON PHARMACOLOGIC AGENTS FOR SUPPORTIVE CARE

- For supportive care, it should be safe to use both acetaminophen and NSAIDs on a prn basis per clinician discretion
 - There is no firm data to show that NSAIDs worsen the course of COVID-19
 - There is a theoretical risk given the fact that COVID-19 virus uses ACE2 to enter cells and NSAIDs (and ACE inhibitors) may increase ACE2 circulation.
 - However, there is some data to show other coronaviruses that also use ACE2, like SARS, have reduced viral replication with NSAIDs (indomethacin).
 - The [WHO](#) and [FDA](#) do not recommend against the use of NSAIDs for COVID-19 infections, but will be further investigating the issue - we will update our recs accordingly
- For children > 1 y/o, recommend attempting prone position for 2 hours twice daily to help with oxygenation

REFERENCES

1. Vincent MJ, Bergeron E, Benjannet S et al. Chloroquine is a potent inhibitor of SARS coronavirus infection and spread. *Virology*. 2005; 2:69. (PubMed 16115318) (DOI 10.1186/1743-422X-2-69).
2. Olofsson S, et al. Avian influenza and sialic acid receptors: more than meets the eye? *Lancet Infect Dis*. 2005 Mar;5(3):184-8.
3. Yang ZY et al. pH-dependent entry of severe acute respiratory syndrome coronavirus is mediated by the spike glycoprotein and enhanced by dendritic cell transfer through DC-SIGN. *J Virol*. 2004 Jun;78(11):5642-50.
4. Savarino A, et al. Anti-HIV Effects of Chloroquine: Inhibition of Viral Particle Glycosylation and Synergism With Protease Inhibitors. *J Acquir Immune Defic Syndr*. 2004 Mar 1;35(3):223-32.
5. Klumperman J, et al. Coronavirus M proteins accumulate in the Golgi complex beyond the site of virion budding. *J Virol*. 1994 Oct;68(10):6523-34.
6. Schrezenmeier E and Dörner T. Mechanisms of action of hydroxychloroquine and chloroquine: implications for rheumatology. *Nat Rev Rheumatol*. 2020 Mar;16(3):155-166. doi: 10.1038/s41584-020-0372-x. Epub 2020 Feb 7.
7. Zhonghua J, et al. [Expert consensus on chloroquine phosphate for the treatment of novel coronavirus pneumonia]. *CMAJ*. 2020 Feb;43(0):E019. DOI: 10.3760/cma.j.issn.1001-0939.2020.0019.
8. Yao X, Ye F, Zhang M et al. In Vitro Antiviral Activity and Projection of Optimized Dosing Design of Hydroxychloroquine for the Treatment of Severe Acute Respiratory Syn-drome Coronavirus 2 (SARS-CoV-2). *Clin Infect Dis*. 2020; In Press. (PubMed 32150618) (DOI 10.1093/cid/ciaa237)
9. Holshue ML, et al. First Case of 2019 Novel Coronavirus in the United States. *N Engl J Med*. 2020 Mar 5;382(10):929-936.
10. Wang M, Cao R, Zhang L et al. Remdesivir and chloroquine effectively inhibit the recently emerged novel coronavirus (2019-nCoV) in vitro. *Cell Res*. 2020; 30:269-271. (PubMed 32020029) (DOI 10.1038/s41422-020-0282-0)
11. Cao B, Wang Y, Wen D et al. A Trial of Lopinavir-Ritonavir in Adults Hospitalized with Severe Covid-19. *N Engl J Med*. 2020; (PubMed 32187464) (DOI 10.1056/NEJMoa2001282) 20) Yu-Chuan et al, Potential therapeutic agents for COVID-19 based on the analysis of protease and RNA polymerase docking, doi:10.20944/preprints202002.0242.v1 (not peer reviewed).
12. Gautret P, Lagier JC, Parola P et al. Hydroxychloroquine and azithromycin as a treatment of COVID-19: results of an open-label non-randomized clinical trial. *Int J Antimicrob Agents*. 2020; In Press. (DOI 10.1016/j.ijantimicag.2020.105949)
13. Chan JF-W, Yao Y, Yeung M-L, et al. Treatment With Lopinavir/Ritonavir or Interferon-β1b Improves Outcome of MERS-CoV Infection in a Nonhuman Primate Model of Common Marmoset. *The Journal of infectious diseases*. 2015;212(12):1904-1913.
14. Sheahan TP, Sims AC, Leist SR, et al. Comparative therapeutic efficacy of remdesivir and combination lopinavir, ritonavir, and interferon beta against MERS-CoV. *Nature communications*. 2020;11(1):222.
15. Lee N, et al. Effects of early corticosteroid treatment on plasma SARS-associated Coronavirus RNA concentrations in adult patients. *J Clin Virol*. 2004 Dec;31(4):304-9. 32) Stockman LJ, et al. SARS: systematic review of treatment effects. *PLoS Med*. 2006 Sep;3(9):e343.
16. Arabi et al. Corticosteroid Therapy for Critically Ill Patients with Middle East Respiratory Syndrome. *Am J Respir Crit Care Med*. 2018 Mar 15;197(6):757-767. doi: 10.1164/rccm.201706-1172OC.
17. WHO. COVID-19 Guidelines, 2020 .<https://www.who.int/emergencies/diseases/novel-coronavirus-2019/technical-guidance>
18. Wu C, Chen X, Cai Y, et al. Risk factors associated with acute respiratory distress syndrome and death in patients with coronavirus disease 2019 pneumonia in Wuhan, China. *JAMA Intern Med*. 2020 Mar 13. doi: 10.1001/jamainternmed.2020.0994. PMID: 32167524.
19. Stebbing J, et al. COVID-19: combining antiviral and anti-inflammatory treatments. *Lancet Infect Dis*. 2020 Feb 27. pii: S1473-3099(20)30132-8
20. Villar J, et al. Rationale for Prolonged Corticosteroid Treatment in the Acute Respiratory Distress Syndrome Caused by Coronavirus Disease 2019. *Crit Care Expl* 2020; 2:e0111 DOI: 10.1097/CCE.0000000000000111
21. Jonat B, Cheung E. NY-Presbyterian KIDS Pediatric Guidelines for COVID-19 Multi-System Inflammatory Syndrome. 5/2020